Psst..!

Order all the Moto Guzzi NTX 650 1987 parts here:

All original and replacement parts for your Moto Guzzi.

Take a look at our all our parts for the Moto Guzzi NTX 650 1987. In addition to the original Moto Guzzi parts, PartsRepublik has also selected the best maintenance parts for your Moto Guzzi NTX 650 1987. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Moto Guzzi NTX 650 1987.
All original and replacement parts for your Moto Guzzi NTX  650  1987.

All original and replacement parts for your Moto Guzzi.

Curious about all products for this motorcycle?

Have a look at the list of all parts available for this motorcycle. This list also includes maintenance items, fluids and accessories. These products cannot be found via the technical drawings, because they are not standard on the engine. Curious about what we can deliver for your motorcycle? Then click on the button below!

The exploded views:

Search and find all parts through the technical drawings

If you want to find the product easily and quickly, use the search bar. You can filter the technical drawings by means of the bar above. You can search here for the name of the drawing , but also for the underlying product names and article numbers .

Motor

AIR FILTER moto guzzi GU19114060 Lower side filter case GU28113650 AIR FILTER GU19112960 Bracket GU19113960 Gasket GU19111060 Protection GU19111160 Cover GU19113760 Filter cover GU31110715 SHORT SPRING GU19110760 SHORT SPRING GU19113460 Upper side filter case GU19110860 NO DESCRIPTION AVAILABLE GU27114160 AIR FILTER SUPPORT GU31114165 AIR FILTER SUPPORT GU98054214 Screw GU95021105 NOTCHED WASHER GU95000205 Washer GU92670305 Nut GU27153460 Housing GU23159670 Breather GU93305018 HOSE CLAMP CM002907 HOSE CLAMP GU61108400 HOSE CLAMP GU27159360 Breather GU27157420 Pipe GU27111271 Guard GU99200413 SELF-TAP SCREW GU19433000 Lockup rubber GU14423800 RUBBER SPACER
Bevel gear moto guzzi GU31350300 NO DESCRIPTION AVAILABLE GU19351900 CLEARANCE WASHER GU90403547 GASKET RING 35X47X7 GU19351100 CLEARANCE WASHER GU92252235 ROLLER BEARING 35X50X17 GU31351200 Oil filler plug GU90706203 O-ring 20,24X2,62 GU95980611 Plug GU10528900 Gasket GU31206500 Breather plug GU10528900 Gasket GU96508055 Stud bolt GU27350410 Cover GU92201070 BALL BEARING 70X110X13 GU90407590 GASKET RING 75X90X8 GU19351401 Pin GU90353030 STOP RING GU19354621 BEVEL GEAR Z=8/31 GU20354621 BEVEL GEAR Z=8/31 GU19356320 Screw GU92249223 Tap.roller bearing GU19355413 Spacer 1,6 mm GU19355412 Spacer 1,5 mm GU19355411 Spacer 1,4 mm GU19355410 Spacer 1,3 mm GU19355408 Spacer 1,2 mm GU19355400 Spacer 0,8 mm GU19355402 Spacer 0,9 mm GU19355404 SPACER 1 MM GU19355406 Spacer 1,1 mm GU19350700 Gasket GU19352300 Thrust washer GU19353500 Thrust washer GU19357660 Screw GU61270300 Spring washer 8x15x0,3 GU19356801 SPACER GU90706188 Gasket ring 18,77X1,78 GU19356700 Nut GU19352401 BEARING CASING GU92249220 ROLLER BEARING 20X47X14 GU19355301 Spacer 1,1 mm GU19355302 Spacer 1,2 mm GU19355303 Spacer 1,3 mm GU19355304 Spacer 1,4 mm GU19355305 Spacer 1,5 mm GU19355306 Spacer 1,6 mm GU19355307 Spacer 1,7 mm GU19355308 Spacer 1,8 mm GU19355300 SPACER 1 MM GU19355309 Spacer 1,9 mm GU19355121 SPACER GU19355200 Shim 0,1 mm GU19355202 Shim 0,15 mm GU90706552 GASKET RING GU90403247 GASKET RING GU27634110 SPACER GU19355326 Spacer 1,6 mm GU19355327 Spacer 1,7 mm GU19355328 Spacer 1,8 mm GU19355329 Spacer 1,9 mm GU19355325 Spacer 1,5 mm GU19355324 Spacer 1,4 mm GU19355323 Spacer 1,3 mm GU19355322 Spacer 1,2 mm GU19355321 Spacer 1,1 mm GU19355320 SPACER 1 MM GU27357411 Plate
Carburettors moto guzzi GU19934860 Gas valve 40 GU19934960 Conical pin 8 GU19935580 Needle valve 268T GU27935775 Main jet 100 GU27935960 IDLE JET 38 GU19936000 STARTER JET 60 GU19934600 NEEDLE VALVE GU27934315 Float AP8106782 Float GU12937200 WIRE TENSIONER SCREW GU14934650 Screw GU19935080 Cover GU19937180 Gas valve return spring GU19938580 PLATE GU65933600 CONICAL PIN CLIP GU10933700 NO DESCRIPTION AVAILABLE GU19939980 GASKET ENVELOPE AP8106801 GASKET ENVELOPE GU19938880 Nut GU49938800 Nut GU13937900 Screw GU17937450 Starter device cover 00000002735 NO DESCRIPTION AVAILABLE GU13937800 STARTER VALVE GU13936200 Adj.min.eng.speed screw GU13936300 Spring GU65933700 Flat washer GU13936600 Gas valve adjuster screw 152608 Spring GU13936700 Spring GU14931650 Flat washer GU43934000 FUEL FILTER GU35934670 FUEL PIPE UNION CAP AP8106794 FUEL PIPE UNION CAP GU13934700 Gasket GU10934900 Cap fixing screw GU31934460 FLOAT CHAMBER PLASTICA GU19934480 ALUMINIUM FLOAT CHAMBER GU13933100 FLOAT PIN
CLUTCH moto guzzi GU27080160 CLUTCH GU32080310 CLUTCH GU19083462 NEW CUP TYPE GU90272075 SNAP RING GU27084420 DRIVEN CLUTCH DISC GU19067900 Chain ring MOTOPLAT GU14217901 WASHER 6.4X10X.7 AP8152105 WASHER 6.4X10X.7 GU98054316 HEX SCREW M6X16 GU98084316 HEX SCREW M6X16 GU20085720 ROD GU19085701 ROD GU19086020 INNER BODY GU14086000 INNER BODY GU12087001 Thrust bearing 2A000376 Thrust bearing GU14086100 OUTER BODY GU90706170 O-ring 17,13x2,62 GU14090201 CLUTCH RELESE SHAFT GU14090400 ADJUSTER SCREW GU92602508 Nut M8X1 GU94321105 LEVER RETURN SPRING 2A000384 LEVER PIN GU95780271 LEVER PIN GU95500222 SPLIT PIN GU90402841 GASKET RING 28X40X7 886364 GASKET RING 28X40X7 GU19210740 NO DESCRIPTION AVAILABLE AT THE MOMENT GU90400616 GASKET RING 6X16X7 GU19213720 SPACER GU90706188 Gasket ring 18,77X1,78 GU19356700 Nut GU31200400 NO DESCRIPTION AVAILABLE AT THE MOMENT GU93180220 Cover GU92201220 BEARING 20X47X14 GU19203420 Bearing fixing plate GU98054314 HEX SCREW M6X14 GU98084314 HEX SCREW M6X14 GU14217901 WASHER 6.4X10X.7 AP8152105 WASHER 6.4X10X.7 GU98610330 SCREW M6X30 GU98610435 Screw GU98610450 Screw GU61270300 Spring washer 8x15x0,3 GU92601208 Nut
CRANKCASE moto guzzi GU23000170 NO DESCRIPTION AVAILABLE GU96451560 Stud bolt GU96451430 Stud bolt GU96508055 Stud bolt GU19015020 Bush GU61270300 Spring washer 8x15x0,3 GU92601208 Nut GU19003800 JOINT GU19002020 Bush 6,6x9x13 GU190163202 NO DESCRIPTION AVAILABLE GU90401530 GASKET RING GU90405367 GASKET RING GU23001470 NO DESCRIPTION AVAILABLE AT THE MOMENT GU19001200 COVER GASKET 887003 COVER GASKET GU98610325 Screw GU19017120 Plug GU90402840 GASKET RING 28X38X7 GU90402038 GASKET RING GU23003510 Motor oil cup GU19003602 SUMP GASKET 887004 SUMP GASKET GU95980213 OIL PLUG GU10528900 Gasket GU98610335 HEX SOCKET SCREW M6X18 GU27001636 Cover GU32001610 Cover GU27001136 FLANGE GU23003470 NO DESCRIPTION AVAILABLE AT THE MOMENT GU90706444 O-ring GU19004920 Oil filler plug GU90706282 GASKET RING GU29003750 OIL UNLOAD PLUG GU12003702 OIL UNLOAD PLUG GU95100709 Gasket 20,1x28x2 GU98072490 Bolt GU12154200 Gasket 8,25x15x1 GU19999580 Oil seals - set GU19999060 NO DESCRIPTION AVAILABLE GU92660010 Column nut GU19015460 Plug GU95129180 Washer 10,5X18X0,8 GU98610330 SCREW M6X30 GU19007700 RUBBER SPACER GU27991075 NO DESCRIPTION AVAILABLE AT THE MOMENT
CYLINDER HEAD moto guzzi GU23022170 RH cylinder head GU23022270 LH cylinder head GU61036801 VALVE GUIDE GU90353009 SNAP RING GU96506042 Stud bolt GU19025300 ANTI-VIBRATION PLATE GU23021910 Nut GU19037820 Oil seal GU27023515 NO DESCRIPTION AVAILABLE AT THE MOMENT GU19023700 HEAD COVER GASKET 887002 HEAD COVER GASKET GU92660010 Column nut GU31021900 NO DESCRIPTION AVAILABLE GU95129180 Washer 10,5X18X0,8 GU96510200 Tie rod GU96510143 Tie rod 143 mm GU98610325 Screw GU23060170 Cylinder with piston GU19021360 Bush GU27022060 Gasket GU96508125 Tie rod GU61270300 Spring washer 8x15x0,3 GU93180245 Cover GU61027200 O-ring GU27020820 CYLINDER GASKET 886670 CYLINDER GASKET GU90706076 O-ring
Drive shaft moto guzzi GU19064261 NO DESCRIPTION AVAILABLE GU19065400 Cover GU19061561 Connecting rod GU19062261 Screw 1A0068960B LAGERHAELFTE BLAU GU27062060 LAGERHAELFTE BLAU GU27065660 LAGERHAELFTE 1A0066680G LAGERHAELFTE GU27066560 LAGERHAELFTE 1A0066690G LAGERHAELFTE GU27066460 HALF-CLAMP GU19060463 NO DESCRIPTION AVAILABLE AT THE MOMENT GU19060763 SLOT PISTON RING GU19061063 SCRAPER RING GU19061263 Piston pin GU19061363 Stop ring GU19060663 Pistonring set GU19061861 NO DESCRIPTION AVAILABLE GU19067700 Screw GU14615901 Washer 8,4X13X0,8
Exhaust unit moto guzzi GU27120775 NO DESCRIPTION AVAILABLE GU27120776 LH EXHAUST MANIFOLD GU27123915 EXPANSION CHAMBER GU27122915 SILENCER GU27121915 NO DESCRIPTION AVAILABLE GU27121020 NO DESCRIPTION AVAILABLE AT THE MOMENT GU63025423 NO DESCRIPTION AVAILABLE AT THE MOMENT GU19025280 Gasket GU92701062 Nut GU61013800 SPECIAL WASHER GU27126915 NO DESCRIPTION AVAILABLE GU98822416 Screw GU61270300 Spring washer 8x15x0,3 GU95000208 Washer GU98290608 Screw GU27123415 NO DESCRIPTION AVAILABLE GU27126615 RUBBER SPACER GU27128115 RUBBER SPACER
Fuel supply moto guzzi GU27112677 NO DESCRIPTION AVAILABLE GU27112676 NO DESCRIPTION AVAILABLE GU23115070 RH intake manifold GU23115071 LH intake manifold GU19115580 Gasket GU98310611 Special screw M6X10 GU95100116 Washer 6,25x10x1,5 GU98812325 Screw GU61013800 SPECIAL WASHER GU31114383 Hose GU19114360 Hose GU93305032 Hose clamp 32X52X8 GU19114680 Gasket ring GU19114460 AIR INTAKE HOSE GU30607910 SPLITTER GU39607900 SPLITTER GU27132815 CHOKE CABLE GU27133515 CHOKE CABLE GU19718000 Hose clamp GU93305045 Hose clamp GU93305052 Hose clamp
Gear box moto guzzi GU23210570 PRIMARY GEAR SHAFT Z=11 GU19210561 Primary gear shaft Z=11 GU19212061 GEAR 5A AP Z=20 GU23212070 GEAR 5A AP Z=20 GU19215460 Thrust washer GU90271127 CIRCLIP GU19211861 GEAR 4A AP Z=18 GU19211460 GEAR 3A AP Z=18 GU92251023 ROLLER CAGE GU19211361 GEAR 2A AP Z=14 GU19218062 Washer GU92218417 Bearing AP 17x40x17,5 GU19214660 CLEARANCE WASHER GU10054100 Nut GU92230320 BEARING AP 20X37X17 GU19213661 DRIVEN SHAFT GU19212900 SPACER GU92201220 BEARING 20X47X14 GU19213720 SPACER GU90706188 Gasket ring 18,77X1,78 GU90271121 CIRCLIP GU19214561 GEAR 2A AS Z=23 GU23214571 GEAR 2A AS Z=23 GU19214860 GEAR 3A AS Z=23 GU19215161 GEAR 4A AS Z=19 GU23215270 GEAR 5A AS Z=18 GU19215261 Gear 5a AS Z=18 GU32214010 GEAR 1A AS Z=26 GU23214071 GEAR 1A AS Z=26 GU19214063 GEAR 1A AS Z=26 GU19214062 GEAR 1A AS Z=26 GU19218061 Washer GU19214361 NO DESCRIPTION AVAILABLE AT THE MOMENT GU92234716 Bearing GU19218060 NO DESCRIPTION AVAILABLE GU90271117 CIRCLIP GU19234420 SHIFT CAM GU19234600 Pin GU19355360 Washer GU90271020 SNAP RING GU19231220 FORK AP GU19231020 FORK AS GU92297909 ROLLER GU95520316 Pin GU20999520 Pre-selector kit GU28238261 Spring GU61238200 Spring GU20208520 SPACER GU91182010 Bush GU19258220 SHIFT LEVER GU98072325 NO DESCRIPTION AVAILABLE GU95021106 Notched washer GU18257950 TIE ROD GU12626800 FORK GU92602206 Nut GU95129110 Washer GU32258110 BALL JOINT GU18258101 BALL JOINT GU95500222 SPLIT PIN GU95770265 Pin GU19256920 Lever GU61013800 SPECIAL WASHER GU92630106 NUT M6X1 GU27250815 NO DESCRIPTION AVAILABLE GU27251015 NO DESCRIPTION AVAILABLE GU95129260 SPRING WASHER GU19211140 Idle gear Z=23 GU10054100 Nut GU39238100 CLEARANCE WASHER GU19257701 Change gear tie rod compl. GU27250715 NO DESCRIPTION AVAILABLE AT THE MOMENT GU28258160 Fork GU27257715 NO DESCRIPTION AVAILABLE GU95000206 Washer GU92630106 NUT M6X1
Oil pump-filter moto guzzi GU19146422 OIL PUMP GU19146420 OIL PUMP GU19146422 OIL PUMP GU92252210 ROLLER BEARING 10X22X20 GU92252210 ROLLER BEARING 10X22X20 GU20147810 OIL PUMP SHAFT ASSY. GU19147820 Oil pump shaft assy. GU20148410 INNER ROTOR GU19148420 INNER ROTOR GU20148610 OUTER ROTOR GU19148620 Outer rotor GU92296723 ROLLER GU92296726 Guide roller GU92295911 Ball GU31999581 Pressure sensor GU12159000 Plug GU98620335 SCREW M6X35 GU66530502 SCREW M6X35 GU19018920 Pin GU19152200 OIL FILTER GU98054314 HEX SCREW M6X14 GU98084314 HEX SCREW M6X14 GU95187006 PLATE GU19153000 OIL FILTER GU10158201 Oil valve cpl. GU10158701 VALVE BODY GU12150900 Piston GU94321072 VALVE SPRING GU12150700 Bottom GU95100523 Washer 14,5X20X1 GU20147710 PUMP GEAR GU19147721 Oil pump gear GU19149800 Washer AP8152220 Washer GU92602510 Nut M10x1,25
Timing system moto guzzi GU19036082 INTAKE VALVE GU19036182 EXHAUST VALVE GU19036183 EXHAUST VALVE GU61037600 Spring GU61037500 Spring GU61038000 Upper cup GU61038100 HALF-CONE 82985R ROCKER ARM ASSY. GU19030500 ROCKER ARM ASSY. GU19034000 Screw GU92602406 NUT M6X1 GU19032080 ROCKER SHAFT GU19032380 Thrust washer GU90271018 CIRCLIP GU61037000 Lower cup GU19032980 SPACER 2B000579 Hose GU19027500 Hose GU27053361 NO DESCRIPTION AVAILABLE GU27053463 Camshaft GU19054521 Timing system gear GU61054900 Bolt GU19058021 CAMSHAFT CHAIN GU19058220 CHAIN STRETCHING DRIVE GU98822316 Screw GU95129115 Washer GU19055700 SECTOR GU90353029 SNAP RING GU19045861 TAPPET GU19045060 Rocker arm rod GU95512035 Roller GU23217800 SAFETY WASHER GU27045420 Cap
Transmission cage moto guzzi GU23200870 NO DESCRIPTION AVAILABLE GU92204215 BEARING 15X35X11 GU90402841 GASKET RING 28X40X7 886364 GASKET RING 28X40X7 GU90706140 O-ring 13,95x2,92 GU19213820 Plate GU98622314 Screw AP8152105 WASHER 6.4X10X.7 GU14217901 WASHER 6.4X10X.7 GU19235800 PLATE GU98622314 Screw GU19200320 Gasket GU19207220 SENSOR GU12154200 Gasket 8,25x15x1 GU19237800 Screw M12x1,25 GU92602512 Low nut M12x1,25 887006 Gasket GU19201120 Gasket GU19002020 Bush 6,6x9x13 GU23200270 NO DESCRIPTION AVAILABLE GU98610330 SCREW M6X30 GU98610435 Screw GU55234700 PAWL GU94321067 LEVER RETURN SPRING GU31206500 Breather plug GU10528900 Gasket GU19351200 OIL PLUG GU12022600 OIL PLUG GU90706203 O-ring 20,24X2,62 GU95980213 OIL PLUG GU19208220 Oil bulhead GU92201120 BALL BEARING 20X42X12 GU19202320 Bush 10,25x15,7x8 GU27991575 NO DESCRIPTION AVAILABLE AT THE MOMENT

Frame

Body moto guzzi GU271002151 NO DESCRIPTION AVAILABLE GU27100216 NO DESCRIPTION AVAILABLE GU27100217 NO DESCRIPTION AVAILABLE GU27100218 NO DESCRIPTION AVAILABLE GU27100276 NO DESCRIPTION AVAILABLE GU66103915 NO DESCRIPTION AVAILABLE GU66109715 BREATHER PIPE GU66101815 NO DESCRIPTION AVAILABLE AT THE MOMENT GU90706204 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27105410 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27105411 NO DESCRIPTION AVAILABLE AT THE MOMENT GU19106550 NO DESCRIPTION AVAILABLE CM002907 HOSE CLAMP GU61108400 HOSE CLAMP GU61108500 HOSE CLAMP D9 GU27103515 PLATE GU27103415 NO DESCRIPTION AVAILABLE GU27460515 NO DESCRIPTION AVAILABLE GU27460575 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27460910 NO DESCRIPTION AVAILABLE GU27460911 PLATE GU91180605 SPACER GU27462910 NO DESCRIPTION AVAILABLE GU92660601 CAPTIVE NUT GU27466417 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27466476 NO DESCRIPTION AVAILABLE GU27466418 NO DESCRIPTION AVAILABLE GU27466416 NO DESCRIPTION AVAILABLE GU274664101 NO DESCRIPTION AVAILABLE GU274762151 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27476279 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27476278 NO DESCRIPTION AVAILABLE GU27476277 NO DESCRIPTION AVAILABLE GU27476276 NO DESCRIPTION AVAILABLE GU91551085 RUBBER SPACER GU91551086 RUBBER SPACER GU66478610 NYLON WASHER 6X17X1 GU98326016 Screw GU274763151 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27476379 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27476378 NO DESCRIPTION AVAILABLE GU27476377 NO DESCRIPTION AVAILABLE GU27476376 NO DESCRIPTION AVAILABLE GU27923315 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27923375 NO DESCRIPTION AVAILABLE AT THE MOMENT GU98250516 SCREW M5X16 825079 SCREW M5X16 GU98622430 SCREW M8X30 GU92660801 CAPTIVE NUT GU98054316 HEX SCREW M6X16 GU98084316 HEX SCREW M6X16 GU95021106 Notched washer GU95101140 NO DESCRIPTION AVAILABLE AT THE MOMENT
Dashboard moto guzzi GU27501615 NO DESCRIPTION AVAILABLE GU27761515 NO DESCRIPTION AVAILABLE GU23768310 GEAR 60° GU27767275 Tachometer GU63766920 PANEL WITH LENSES GU17760650 Lampholder GU17762150 LAMP 12V-3W 294131 LAMP 12V-3W GU65758970 BLINKER INDICATOR LIGHT HOLDER GU66768510 LAMPHOLDER GU19768680 LAMPHOLDER GU28745761 Turn indicator switch GU28745760 Turn indicator switch GU27768185 REV COUNTER TRANSMISSION GU27760410 SPEEDOMETER TRANSMISSION GU14769200 Gear Z=14 GU27762510 NO DESCRIPTION AVAILABLE AT THE MOMENT
Fairing moto guzzi GU275754151 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27575416 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27575417 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27575418 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27575476 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27577215 NO DESCRIPTION AVAILABLE GU27578676 NO DESCRIPTION AVAILABLE GU27578617 NO DESCRIPTION AVAILABLE GU27578616 NO DESCRIPTION AVAILABLE GU00823931080 GASKET PVC GU98622312 HEX SOCKET SCREW M6X12 GU98682312 HEX SOCKET SCREW M6X12 GU95021106 Notched washer GU95000206 Washer GU98822420 Screw GU95021108 SPRING WASHER GU95000208 Washer GU92660601 CAPTIVE NUT GU98326014 Screw GU95100119 WASHER 6.25X11X1 GU98230618 HEX SOCKET SCREW M6X18 GU98230619 HEX SOCKET SCREW M6X18 GU61013800 SPECIAL WASHER GU92680060 Clip GU98260416 Screw GU99210316 Screw GU14577850 NO DESCRIPTION AVAILABLE GU90706035 O-ring GU27576016 NO DESCRIPTION AVAILABLE GU27576015 NO DESCRIPTION AVAILABLE AT THE MOMENT
Foot rests - Lateral stand moto guzzi GU27420316 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27420317 NO DESCRIPTION AVAILABLE AT THE MOMENT GU274203181 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27420376 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27422176 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27422117 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27422116 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27430316 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27430317 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27430376 NO DESCRIPTION AVAILABLE AT THE MOMENT GU12434001 Lateral stand spring GU98074530 Screw GU91181114 SPACER GU94322215 Spring GU95000210 Washer 0030404 Washer GU92630510 Nut M10X1,5 GU27440210 NO DESCRIPTION AVAILABLE GU27441310 LH FOOT RESTS GU27443210 NO DESCRIPTION AVAILABLE GU27019610 NO DESCRIPTION AVAILABLE GU27019810 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27019811 NO DESCRIPTION AVAILABLE GU98326014 Screw GU92660601 CAPTIVE NUT GU27429515 NO DESCRIPTION AVAILABLE GU19017000 Bush GU95007210 Washer GU92601210 Nut GU27442320 Rear footrest GU27447520 LH front footrest guard GU98072565 NO DESCRIPTION AVAILABLE AT THE MOMENT GU98820445 Screw GU91180817 Spacer GU27441110 Spring GU92630108 Nut GU28252060 BUSH 18 MM EST. GU18252050 Bush 19 mm GU98231022 Screw GU14018400 WASHER 10.5X21X1 GU92601210 Nut
FRAME moto guzzi GU27400176 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27400117 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27400116 NO DESCRIPTION AVAILABLE AT THE MOMENT GU19782520 Lock GU66103415 RUBBER SPACER GU98682420 HEX SOCKET SCREW M8X20 GU98622420 HEX SOCKET SCREW M8X20 GU98612525 NO DESCRIPTION AVAILABLE GU95120105 Washer GU92601210 Nut GU98110202 Screw GU95007210 Washer GU27418215 NO DESCRIPTION AVAILABLE GU98054416 HEX SCREW M8X16 GU95000208 Washer GU19705900 Drift GU98072555 Hex screw M10X55 GU27914515 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27914615 NO DESCRIPTION AVAILABLE GU98822310 SCREW M6X10 GU95100118 Washer 6,2X18X1 GU93110060 RUBBER SPACER
FRONT FORK moto guzzi GU27530501007 CUP AP8123721 CUP GU27530535 CUP AP8123721 CUP GU27530589 NO DESCRIPTION AVAILABLE AT THE MOMENT GU98622430 SCREW M8X30 GU66530501 NO DESCRIPTION AVAILABLE GU27530590 NO DESCRIPTION AVAILABLE GU27530536 NO DESCRIPTION AVAILABLE GU27530502007 NO DESCRIPTION AVAILABLE GU27530503 SILENT-BLOCK AP8103504 SILENT-BLOCK GU27530504 PIPE GU27530505 CUP AP8123721 CUP AP8123512 Nut GU27530506 Nut GU66530504 NO DESCRIPTION AVAILABLE GU27493115007 NO DESCRIPTION AVAILABLE GU27493116 NO DESCRIPTION AVAILABLE GU27493176 NO DESCRIPTION AVAILABLE GU66530505 Screw 600123 Screw GU27530575 NO DESCRIPTION AVAILABLE GU27530576 NO DESCRIPTION AVAILABLE GU27530577 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27494015007 NO DESCRIPTION AVAILABLE GU27494016 NO DESCRIPTION AVAILABLE GU27494076 NO DESCRIPTION AVAILABLE GU27530509 NO DESCRIPTION AVAILABLE GU27530510 Washer AP8123843 Washer AP8203588 FORK LOWER RING NUT GU27530511 FORK LOWER RING NUT GU66530502 SCREW M6X35 GU98620335 SCREW M6X35 GU27525415 SLEEVE GU31526636 NO DESCRIPTION AVAILABLE GU27530588 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27530578 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27530579 GASKET RING GU27530580 STOP RING GU27530581 DUST COVER GU29524550 DUST COVER GU27530582 NO DESCRIPTION AVAILABLE GU27530583 SNAP RING GU27530584 GASKET RING (MARZOCCHI) 599501 GASKET RING (MARZOCCHI) GU27530585 NO DESCRIPTION AVAILABLE GU27522676 NO DESCRIPTION AVAILABLE GU27522616 NO DESCRIPTION AVAILABLE GU27522615 NO DESCRIPTION AVAILABLE GU27530523 Screw GU27530591 NO DESCRIPTION AVAILABLE GU27530592 NO DESCRIPTION AVAILABLE GU27530586 HOSE CLAMP GU27530530 NO DESCRIPTION AVAILABLE GU27530587 HOSE CLAMP GU27522576 NO DESCRIPTION AVAILABLE GU27522516 NO DESCRIPTION AVAILABLE GU27522515 NO DESCRIPTION AVAILABLE GU27530522 Stud bolt GU27530521 Washer GU27530520 NO DESCRIPTION AVAILABLE GU27530531 NO DESCRIPTION AVAILABLE AT THE MOMENT
Front mudguard moto guzzi GU27434416 NO DESCRIPTION AVAILABLE GU27434415 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27436615 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27651315 NO DESCRIPTION AVAILABLE GU17658260 RING GU27466510 NO DESCRIPTION AVAILABLE AT THE MOMENT GU66466815 Helmet lock GU27437010 NO DESCRIPTION AVAILABLE GU27437871 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27438716 NO DESCRIPTION AVAILABLE AT THE MOMENT GU01474630 NUMBER PLATE HOLDER GU39474600 NUMBER PLATE HOLDER GU66468115 SHEAR RIVET GU98054325 Screw GU95100141 Washer 6,4x12x1,2 GU93110060 RUBBER SPACER GU98610325 Screw GU61013800 SPECIAL WASHER GU92601206 Nut GU98612312 Screw GU92630106 NUT M6X1 GU98054330 Screw GU95000206 Washer GU98074314 Screw GU95000206 Washer GU92630206 NUT M6X1 GU98200410 Screw GU95000204 Washer GU95129080 Washer GU92602204 Nut GU27434376 NO DESCRIPTION AVAILABLE GU274343751 NO DESCRIPTION AVAILABLE GU98610345 NO DESCRIPTION AVAILABLE GU95100121 Washer GU95100123 Washer GU27436675 NO DESCRIPTION AVAILABLE GU27436875004 NO DESCRIPTION AVAILABLE GU27497875 NO DESCRIPTION AVAILABLE AT THE MOMENT GU98326014 Screw GU27436910 NO DESCRIPTION AVAILABLE GU27434710 NO DESCRIPTION AVAILABLE AT THE MOMENT
FRONT WHEEL moto guzzi GU27610311 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27610310 NO DESCRIPTION AVAILABLE AT THE MOMENT GU39615201 INTERNAL SPACER GU92204217 Bearing GU27611210 FLANGE GU27613310 NO DESCRIPTION AVAILABLE GU98052470 Screw GU61270300 Spring washer 8x15x0,3 GU92630108 Nut GU27614110 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27616310 SPACER GU95004217 WASHER 17X27X2 GU92602516 Nut M16X1,5 GU27611610 NO DESCRIPTION AVAILABLE GU27611710 Nipples GU27616113 Counterweight 30 g GU27616112 Counterweight 20 g GU27616111 COUNTERWEIGHT 15 GR. GU27616110 COUNTERWEIGHT 10 GR. GU19705900 Drift
Front/rear shock absorber moto guzzi GU27490215 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27490216 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27490276 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27550215 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27550216 NO DESCRIPTION AVAILABLE AT THE MOMENT GU23555281 Pin GU23555280 Pin GU91181407 SPACER GU95007210 Washer GU98832420 NO DESCRIPTION AVAILABLE AT THE MOMENT GU95007208 Washer GU98830416 NO DESCRIPTION AVAILABLE AT THE MOMENT GU92602411 Nut GU27530532 NO DESCRIPTION AVAILABLE AT THE MOMENT GU92249225 TAP.ROLLER BEARING GU14516700 CLEARANCE WASHER GU14517000 DUST COVER GU95100256 Washer GU27504915 NO DESCRIPTION AVAILABLE GU27658415 NO DESCRIPTION AVAILABLE GU27658215 NO DESCRIPTION AVAILABLE GU66530502 SCREW M6X35 GU98620335 SCREW M6X35 GU91180802 SPACER GU98620440 Screw M8X40 GU95021110 NOTCHED WASHER GU95022110 NOTCHED WASHER
HANDLEBAR moto guzzi GU27600315 Handlebar GU27605515 Clutch lever cpl. GU27659415 Starter lever GU27605715 Clutch lever GU27601015 U-bolt GU27601215 Screw GU27602515 REGISTER GU30602500 REGISTER GU27663815 Guard GU27738015 LH lights selector GU27603015 LH hand grip GU27093015 CLUTCH CABLE GU27117515 Throttle cable GU39607900 SPLITTER GU30607910 SPLITTER GU27117775 THROTTLE CABLE GU27603515 RH hand grip GU27603815 Mobile body GU27604415 STEERING BLOCK GU27738815 THROTTLE GU27603715 ADJUSTER SCREW GU27117615 Cap GU27769415 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27769475 NO DESCRIPTION AVAILABLE AT THE MOMENT GU28929940 Toolkit GU19912700 Shock abs. adj. Wrench GU27900016 OPERATOR''S HANDBOOK GU27900017 NO DESCRIPTION AVAILABLE GU27900015 NO DESCRIPTION AVAILABLE GU27900018 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27604515 CABLE GUIDE GU27601815 Clutch lever U-bolt
REAR BRAKE CALIPER moto guzzi GU19653035 REAR BRAKE CALIPER GU23653011 REAR BRAKE CALIPER GU27654610 PADS PAIR BREMBO GU27635811 Brake hanger plate GU27635810 NO DESCRIPTION AVAILABLE AT THE MOMENT GU31634230 Bush GU27636010 BUSHING GU27636610 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27636910 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27551810 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27636711 NO DESCRIPTION AVAILABLE AT THE MOMENT GU92731100 NO DESCRIPTION AVAILABLE AT THE MOMENT GU95401218 NO DESCRIPTION AVAILABLE GU27636810 NO DESCRIPTION AVAILABLE GU27657115 REAR BRAKE HOSE GU30658561 REAR BRAKE HOSE GU95990028 OIL PIPE SCREW GU25656100 Gasket GU98612422 Screw GU61270300 Spring washer 8x15x0,3 GU39659000 BRAKE CALIPER REV. KIT BREMBO GU39659100 PINS+SPRING BREMBO GU65659200 BLEEDER+CAP BREMBO D.6 GU27636010 BUSHING GU31634130 Spacer
REAR MASTER CYLINDER moto guzzi GU27677015 BRAKE LEVER GU27251015 NO DESCRIPTION AVAILABLE GU27667515 LEVER GU27667615 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27675015 NO DESCRIPTION AVAILABLE GU27675016 NO DESCRIPTION AVAILABLE GU30667030 REAR MASTER CYLINDER GU27667015 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27668015 NO DESCRIPTION AVAILABLE GU25656100 Gasket GU95990027 OIL PIPE SCREW GU65663500 BRAKE OIL TANK GU17661052 TANK CAP GU00823947090 OIL PIPE GU00823950050 OIL PIPE GU19157800 Hose clamp GU19659500 PUMP CONNECTION OVERHAUL UNIT GU27659515 PUMP CONNECTION OVERHAUL UNIT GU27659375 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27250715 NO DESCRIPTION AVAILABLE AT THE MOMENT GU98620345 Screw M6X45 GU14217901 WASHER 6.4X10X.7 AP8152105 WASHER 6.4X10X.7 GU95129260 SPRING WASHER GU98074320 NO DESCRIPTION AVAILABLE GU92601206 Nut GU98072330 Screw GU95000206 Washer GU95021106 Notched washer GU92601206 Nut GU98054214 Screw GU95100059 Washer 5,25x14x1,5 GU19718000 Hose clamp GU27530593 NO DESCRIPTION AVAILABLE
REAR WHEEL moto guzzi GU27630610 NO DESCRIPTION AVAILABLE GU27630611 NO DESCRIPTION AVAILABLE GU27613310 NO DESCRIPTION AVAILABLE GU98230825 Screw GU19632501 RH RUBBER COUPLING GU19632502 LH RUBBER COUPLING GU92204218 Bearing GU92204217 Bearing GU27633910 SPACER GU27356910 Spacer GU31633330 Rear wheel spindle GU27633310 NO DESCRIPTION AVAILABLE GU14634400 Washer GU92602316 Nut M6x1,5 GU27631410 NO DESCRIPTION AVAILABLE GU27631110 NO DESCRIPTION AVAILABLE GU27611710 Nipples GU27616110 COUNTERWEIGHT 10 GR. GU27616111 COUNTERWEIGHT 15 GR. GU27616112 Counterweight 20 g GU27616113 Counterweight 30 g GU27619110 NO DESCRIPTION AVAILABLE AT THE MOMENT
SWING ARM moto guzzi GU27350275 NO DESCRIPTION AVAILABLE GU19327701 Hose GU31327783 Hose GU19328801 Hose GU90272023 CIRCLIP GU19327601 DISC GU94321099 Spring GU23328080 COUPLING GU23328081 COUPLING GU23548080 PROTECTION COLLAR GU23548180 Spring GU93305074 Hose clamp GU23540210 Swing arm GU31540231 SWING ARM GU31540230001 SWING ARM GU19547000 Pin GU35214300 SPACER GU14547800 Nut GU98820545 Screw GU95004210 Washer 10,2x18x2 GU92602210 Nut GU92781082 Cap nut GU14615901 Washer 8,4X13X0,8 GU93180105 Cover

Electric

BATTERY moto guzzi 00000002735 NO DESCRIPTION AVAILABLE GU14707000 Float chamber GU23707100 Cap GU27704815 PLATE GU91180605 SPACER GU91180721 Spacer GU31716560 HT COIL GU19716520 HT COIL GU98620240 Screw GU91180716 Spacer GU19741335 Cap GU17704300 Bosch rectifier GU61704200 Cover GU28712500 CONNECTOR SAPRISA GU95100141 Washer 6,4x12x1,2 GU92601208 Nut GU95129100 SPRING WASHER 5.3X10X0.5 GU92602205 Nut GU29703800 Voltage regulator BOSCH GU95007208 Washer GU98052245 Screw GU98054214 Screw GU28703800 Voltage regulator SAPRISA GU28735360 MAIN SWITCH GU31735360 MAIN SWITCH GU98325012 NO DESCRIPTION AVAILABLE AT THE MOMENT GU95000205 Washer GU27722235 NO DESCRIPTION AVAILABLE GU98622318 HEX SOCKET SCREW GU27721036 Pick-up rotor GU27721063 Rotor GU95021105 NOTCHED WASHER GU17719900 Repairing kit GU14712459 Screw GU28712459 Screw GU14717600 Cap GU19748000 Wire GU19707100 Cap GU14609650 Hose clamp 3,6x20,6 GU98620245 HEX SOCKET SCREW M5X45 GU98620250 Screw GU98072435 NO DESCRIPTION AVAILABLE AT THE MOMENT AP8212219 SCR. SPARKPLUG CAP GU27717410 SCR. SPARKPLUG CAP GU31717060 SPARK PLUG 847085 SPARK PLUG GU17712400 Bosch alternator GU28712400 Generator SAPRISA GU19733350 Protection GU30730711 STARTER MOTOR VALEO GU14730570 Starter motor revision kit GU19730580 Starter motor revision kit GU98054320 Hex screw GU95021106 Notched washer GU95000206 Washer GU92602206 Nut
Electrical system moto guzzi GU27747115 NO DESCRIPTION AVAILABLE AT THE MOMENT GU19732500 STARTER RELAY GU98054212 Screw GU95000205 Washer GU92602205 Nut GU28750560 Flasher unit GU27725820 Alternator-regulator wiring GU27725810 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27747215 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27747216 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27722115 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27721435 ELECTRONIC CONTROL UNIT GU23721494 ELECTRONIC CONTROL UNIT GU27723835 FLEXIBLE SUPPORT GU27710435 Capacitor GU62747320 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27747815 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27743050 NO DESCRIPTION AVAILABLE GU28742560 FUSE 15A 290860 FUSE 15A GU39741150 BRAKE LIGHT SWITCH GU92700071 Nut GU19724560 Neutral indicator extension GU18759550 Wire GU61609630 Hose clamp GU14609650 Hose clamp 3,6x20,6 GU14747455 HEADLIGHT WIRING W/HARNESS GU23726300 Alternator wiring BOSCH GU95021105 NOTCHED WASHER GU98054216 Screw GU95100059 Washer 5,25x14x1,5 GU95000205 Washer GU92630205 Nut
Front brake system moto guzzi GU27660215 FRONT MASTER CILINDER GU27660115 FRONT MASTER CILINDER GU27661115 Pump cover GU27605615 Brake lever GU27604815 Pin GU27664075 BRAKE LEVER U-BOLT AP8113203 BRAKE LEVER U-BOLT GU27749815 Brake light switch GU92295708 Ball GU27663615 Cap GU27658575 FRONT BRAKE HOSE GU95990028 OIL PIPE SCREW GU25656100 Gasket GU27652310 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27654610 PADS PAIR BREMBO GU27654710 BRAKE CALIPER COVER GU30654700 BRAKE CALIPER COVER GU98612425 Screw GU61270300 Spring washer 8x15x0,3 GU99210213 Self-tap screw GU27659010 NO DESCRIPTION AVAILABLE GU30659101 PIN+BRAKE SPRING GU27659110 PIN+BRAKE SPRING GU27659210 AIR BLEED VALVE AP8113549 AIR BLEED VALVE GU27659315 Brake mast.cyl rev. kit GU95100250 Washer 8,5X18X0,5 GU95100251 Washer 8,5X18X0,8
Headlight-Horn moto guzzi GU27740515 HEADLIGHT GU93450231 Lamp 12V 45/40W GU93450105 LAMP 12V-5W 2920225 LAMP 12V-5W GU17760650 Lampholder GU27750615 NO DESCRIPTION AVAILABLE AT THE MOMENT GU28753750 Turn indicator lens GU93450129 Lamp 12V-10W GU27751315 NO DESCRIPTION AVAILABLE GU27753216 NO DESCRIPTION AVAILABLE GU27753415 NO DESCRIPTION AVAILABLE GU95022110 NOTCHED WASHER GU95021110 NOTCHED WASHER GU92602411 Nut GU27753215 NO DESCRIPTION AVAILABLE AT THE MOMENT GU27743715 NO DESCRIPTION AVAILABLE GU98054322 Hex screw M6X22 GU95021106 Notched washer GU92602206 Nut GU98054322 Hex screw M6X22 GU95100141 Washer 6,4x12x1,2 GU95100121 Washer GU95100123 Washer GU92630106 NUT M6X1
TAILLIGHT moto guzzi GU27740910 NO DESCRIPTION AVAILABLE GU27740911 NO DESCRIPTION AVAILABLE GU27741710 NO DESCRIPTION AVAILABLE GU27741711 NO DESCRIPTION AVAILABLE GU93450224 Lamp GU27751611 Rear turn indicator GU93450129 Lamp 12V-10W GU28753750 Turn indicator lens GU95022110 NOTCHED WASHER GU95021110 NOTCHED WASHER GU92602411 Nut GU933011755 U-BOLT GU27741310 NO DESCRIPTION AVAILABLE AT THE MOMENT GU92602206 Nut GU95021106 Notched washer GU95100118 Washer 6,2X18X1 GU91180607 SPACER GU91551062 RUBBER SPACER GU27742010 Stud bolt
Take a look at our all our parts for the Moto Guzzi NTX 650 1987. In addition to the original Moto Guzzi parts, PartsRepublik has also selected the best maintenance parts for your Moto Guzzi NTX 650 1987. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Moto Guzzi NTX 650 1987.

About PartsRepublik

Read all reviews (709)

Shipment from the Netherlands

Do you have a question? Ask it by WhatsApp!

Response within 24 hours!

Technical assistance via WhatsApp or e-mail!

Want to cancel your order? We will arrange it without any problems!

E-mail: info@partsrepublik.com

Useful for every mechanic or motorcycle enthusiast!